Yjamato

BN & & B =F
Instruction Manual

MEH2 K _EREVWI Y
2-NEEDLE CYLINDER BED
DOUBLE CHAINSTITCH MACHINE

V12502

~ ™
VT25000EUkERIAE & RN Rix 550 This instruction manual includes
ERRLTVET, adjustments differed from VT2500.

AEMD ZHERICSH oo T, FEEVT2500 Before using your VT2502, please read both
OEERSHEZHETREE TRRA VLR
. ABELKBREULTHOSELIRFENE

of the instruction manuals and understand
the contents well.

0,
E1r. BERICH - B, BEWCES After reading the instruction manuals,
HERWOTEESNEETBICEELTL please keep them in a location where it is
EEW, easily accessible to the operator.

\ J

% YAMATO SEWING MACHINE MFG. £0,LTD,

From the Library of Superior Machine & Supply LLC - www.supsew.com



From the Library of Superior Machine & Supply LLC - www.supsew.com



B % /CONTENTS

1. BANGTA 1
1.1 NBmOED T 1
2. ELWEWEA 4
LN 2.1 #BL 4
) 2.2 T—7DEULA 5
2.3 HHA ROEWS 6
3. SEYVORE 7
3.1 FHARDRHFTF 7
3.2 & —ROFEN 8
3.3 =T (1) 11
3.4 HITOMB O 12
3.5 THROMBOBRM 12
4, ttix 13
1. Installation 14
1.1 Accessories 14
2. Proper operation 17
@ 2.1 Threading 17
) 2.2 Passing tape 18
2.3 Useing fabric guide 19
3. Adjustments 20
3.1 Needle thread tension 20
3.2 Needle and loopers 21
33 Needle guard(rear) 24
34 Position of presser foot 25
35 Position of folder 25
4. Specifications 26

* % % ILLUSTRATED SPARE PARTS LIST % * *

B

FHRBRRRBEED, FRBREEFTIIENBDET, ZORICE. FEONTSSUHBERG L0, FREE—HK
LBWSEDBDETDT, HBESHUHTTREILEEW, Tl FEOERICHL>TRALERLTEDETH F—0ORDVE

HONBEDRRENTHESLIKBETEBRWVWI EDHDET,

Attention

The parts used for this product are subject to change without notice. If such a change is made, any part of the

contents and illustrations of this instruction manual may not conform to this product.

In preparing the instruction manual, we have made our best efforts for making it free of any error or omission.

If any error or omission should yet be found, it might not be rectified immediately.

From the Library of Superior Machine & Supply LLC - www.supsew.com




1. a5

N ==
AIE I%\
[1’?%’&?1?5'5?]‘:\ WETE—YDERZVID., E—YOREGEIEZERELTIREIW, U

1.1 IEmOBWD M35

F—U—=IL
1 28Eiz, T—7Y—nZEAEIT. L —lck%
POERRY T ET,
A
X1
F—ZHAR

K2z, HBECT—7H4 FQERY FTET.

X2

1 VT2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



1L iIEX 7

F— T

TR AEREALZVEER, RLTICT—-TRT (L)
ORUT—=7%7(TI@Q2HY T £,

BB IN—DED I A
B A N —Q@DHID 5 E 2 P @2 OTT B,

X5

vT2502

2
From the Library of Superior Machine & Supply LLC - www.supsew.com




1. BN

TER

ER L ERRNAHO Ly FOZERSINFTOIIY i £
To ERBHLOT—TBABZRODERIZES L)L T
ExP@zfDE T,

X 6

X7

3 V12502

From the Library of Superior Machine & Supply LLC - www.supsew.com



2. ELWMEWE

NN o
AEE
(ﬁ%&%smm.ﬁf%—ao%ﬁﬁwm E— 4y OEEEIEERRL T EE W, )
2.1 REL IS8
| o == ROSELTHS L F3, MEAORERHEATL S
/ AlEI%\ \ S,
L4EETEER. BTFE—YOBREYD. T—
5 OEEELEREL TN SFo T EE W, WA (A ShR)
2T3BENABDET, ROBOEZHOFMETHEHL, Lo AM
2. $DBUNEBES L. BRE. sghn. By | VAEUIERLLTrOHIGELELTY.

\_ LB EDRAKBEDET,

B L—t%)
RREREDPH T 2FETEEHL TS, i
EAYICHIDEL LET,

M8 ZZRLTELSRZELTLLEZ W,

O 1=

HIZET3ERBADBCDOT, REAL—XICE]
sHIcEHTEXT,

l‘—"lh'-_\
r 3
\

L

iy o/ D#ER N
D55 NARERAROEFRICRITE, B

| BICI—IRRZBTEDNTEXRT, K
‘\ 0 ZBELERR. ThFv, EENREE
THRULT, TOMEIKRLTLEE W,

/

X 8

V12502 4

From the Library of Superior Machine & Supply LLC - www.supsew.com



2. ELWEWEA

22 T—7TDELE

F—=70-—ILOERDHITAE

(1) IE22Q%zBOHT. HI7—-Q%2WHHT,

2) F—7V—N@EWH LT, F—Tu—NZLy +T
%,

B)T—=7V=NQ@LHT—QERY T, F—7m—)i
BLYTT, RxPOrmOMNT S,

T—7DEULA
2BL. HxoROWEE10)» 5O THZES THAN P DR TR (YD
MY, 20 ETF—7IEEHO TR ) T 5w 7 (£ 7

32 LRMERT B, HERALTLES Y,

X 10

V2502
5

From the Library of Superior Machine & Supply LLC - www.supsew.com



2. EULWMEWEA

23 ®BH1 RDEWVWS

130k, BouEdbdl-Eilms LicL TEE, #
NEEILIZLE, 2AROHOHMODEAFIZKS L), T
A FEDEE)DTHAFLET,

Tk, DAL A FOREOE O AR /Y
TT. ERWVLIHENCEINS XS5 eh4 FLETS,

w4 FEDEE)@IR, ExP@=RO TAELICHML
ij‘o
HLOHAA PR, b POZROTEAICHHEL £7

B 12

B4 13

14

VT2502 6

From the Library of Superior Machine & Supply LLC - www.supsew.com



NS e
AEE
(1’?%%??553‘2\ T E—YDEFEZTID. E—YOOEGEFEILEZERUTLIEZ L, ]

3.1 #RORAF

gy R

H%BYV OO THADL—TDORES LA TEET,
gAY QOOEHENE L, $HEL—F Tiok b EIsHE
KEQ@EE &SRBV OMATDELZ —BHI¥ET, O mm

ZNZTNDIEZPDZED, kiR QDR LE 2 T
LET. iR, BOXIELRIOZMOMT IS

Q@ RIBYAETITARE., M—7hEL D ET,
Q@ RBUBR EITBE. L—7BRELLEDET,

X 15

VT2502
7

Ffom the Library of Superior Machine & Supply LLC - www.supsew.com



HE

~®D

w
]
\'l

3.2 gt & IL— /DR

3.2.1 #DES DOFREI

(1) #tZ$HIEX DFFHUN Iz Y F§ 5,

(2) ExC ORI 4T, o
(3) $HEEHI* L2 P ORIBH T, EEHDKHD 5 T L ¥ =
TOBEIH12.0mich 3 k5 ic, $HE2 LT E¢H
i 5.,
(4) StDEROSHE L ROFIZHEL 5 2 L 2HERL THh 5.
sHEfX LR @2 RO MT 5.,
(5) WD LB 2 PORMD M) 2,
MNEE

BERIVOZEMOMFBI EEIIF. TWHRTy bEEN
WD BRE, BREHRT Y M EEHLTHET>TL
EEW, MENORRICBZ BB LT,

X 18

VT2502 8

From the Library of Superior Machine & Supply LLC - www.supsew.com



3.2.2 JL—IXDBE

3IVVOEE

=D R EMBMNEIX. EADONV— 2L ICHHE L
¥4, A—2ED. V—1AEQDIEICTEHSH L F T,

IW—NROBELES
N—REBOEYEL—NORITIEDELE. L—23(5)D,
N—REREN—INEDRETELRAALET, EFVOD
OIS L., BILNMAEERC WHEBWICRED ¥
kS

IL—IRD3|T&E

On—rEB) Dok s A#0RLETHOEITEIZ 6.3 m
‘(“‘3—0
N—REBEBDIEZCO®EL—EH T—DDIER @ %
BOT, V—RNEBEBEBENV—1EDF—DHR WV L kI
LT, M—rR)DODEIIEEHEL 7,

ON—r8(E)D b FkIZ 6.3mTY,
N—REE)QODIEAPOEED T, N—7B(E)O%2E)
PLTA—(E)RDBITEZHFGH L 9,

HIENEH > THNL—1 DB T BIZEL T7F,

ENRE
L3N
S

ZiG

X 20

21

9

vT2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



w
1]
\'l
\
S
b

I—IOFEAE

< )L—IX(B)>

(1) V—rR(EEYOZELD 515,

(2) N—REDDREBEHDOPICRKSE EFTI T
ol [

(3) B OEHE & N —(H)DDFHHD T E /A0 ~ 0.05 m
B EHIRCIERTO®EEDT. V—tBH)BL
N—REHT—D% o L X ITHIRICE D U CHRET
b, :

(4) L—=RDOBIFBIEDL> TRV I L, L—2EHE)G
EN—NREDT—DOPEEL T3 I L E2HERLIE.
RO %HDMIT 5,

<JL—IN(E) >

(D N—RED%EEY b L. L—rE)QDSIEIIEE Dh
DMZEB ETIv 7Y 2ET,

(2) E#HoEmE EN— 3D D T ERH 0 ~ 0.05 m
3 EHCEFPOREDT. V—23BE)QZHIE
B LCHRET B,

(B3 N—RDBIFENLEDL-> T 2R L%, Ik
FPOEMOMT B,

. O#E B\

1. L—REEHE)BOZEICEAEL. SITEPRIRAUEZ
BLTHSIL—NREHS—DEBELET,

2. =K\ DENL—-IREHE)BEEWMDALTSH.
BEICPODRFTDIIEHNTEED,
W—=IBHS—DOE VI —IRE(H)B®REHD
BTEESE., L—EH)ODIERXRI@ZHD N
FEd, TOEEHEL—NRB)DDIT ERHERHESE

LTLREE W,
\_ /

e ANEE ~
1. kX V@OEHEHHIFBEE. IL—IHE)DE)D
DFIENMEBEPSIHELNZEDLIBEENHBDET, #Ho
fFliFretE. mIL—/IOfEMABLSIITEZRERLUT
<IEEW,
2. L—RBHE)BEIL—NEHNS—DRBBESETL
2V, #HEIL—NHEMU THRRHRIBT S8

hHDET,
. J

0~0.05mm

y /CS——C

0~0.05mn & %)
| M

T 0

B 22

—le— 0~ 0.05mm

23

VT2502 10

From the Library of Superior Machine & Supply LLC - www.supsew.com




3.3 HEZ7(18)

33.1 #HRT7(B)DES

(1) Ik2PQ%ED 5,

(2) L= )DPEE D PR B, #2Zr (B)DDE
‘e EEERED 1.0mEIZkS XHiIcEbY 3,

(3) L2 @%EMMDMIT B,

3.3.2 #% 7 (&) DEIRE

(1) Ex2OR%#ED 5,

()= YE)DD B AES ORI K L E, AL
N—REDDT ERH0~0.05mic% 5 X ) I
() D% AT 5
ZDEE, SRy EAIHITERN RV I L,

(3) AR, gL N —(E)BD T EE%Z 0~0.05mic %
2k, #HRFEBODOAE LNEMEZ ST S,
TOLE, B EESICTERIBBEVI E,

(4) 27 (B DODEIBEDL > T\l L 2HERL T,
2Pz HD[MIT 5,

O 1

HOBROTHofEE, HEHRTI(BR)ODTEF
0.7~1.0mTH 3 EZHBLTLLES W, (K27)

o

X 24

1.0 mn

—
T—

X 25
0 =
K26
0.7~1.0m
X 27

11

VT2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



IVVDFEE

3.4 HIDUEDBEE

QM EQIZIELL £y F ¥, #HOMIODEE
LERAODPDITEL B X HIZLTLEE Y,

QDR POZED. HOWHZDDEE L RODHIL
&L 2 L), HxQEERICELLCHEHL T,

3.5 EHRDNIEDEHE

L. F— TR AR, SHOH L TR D e
N3O IMELEGL LT,

ERDAIE
OXAME L EROMBOAER. IR OZED TERD
2EH L CHETL E 7

Oz L ERDAEIR., L2 P@ZFED T, EHIUS
Oz 8 L CHREL £7,

OLTHER, IExP0%ED CERBMMN D% B LCH
BiLEY,

X 28

& 30

VT2502 12

From the Library of Superior Machine & Supply LLC - www.supsew.com




B
B
2

it 2 |VT2502
% MR 2AS —ERE S v
A 8B~ ¥ |495mm (B) x290mm (IE) x465mm (&) (F—7VY—-LZEK<{)
& 2 A |160mn
H B |42kg
& H # 3 [ISO#HH 401
H & | =y b, AUV REDY a VY —F— T[T
e H E |®& 4500rpm (RRERE)
1.2~4.0mn
% vw H R & BOHZ  1W(25.4mm)H 6~21%t

30mm[H 7.5~258f

fif H g |[UYX128GAS #9~#14 (IF#EH#10)

£an & | 224%F : 6.4mm. 8.0mm

gtoo 2 rma—27 |[31.5m

oz kb B |7TmEHERTR)

EYBEES L E | Tyraryryhk

= 8 XV E |BRRKEEY 1:2 &RUEH 1:0.8

ZER VA G E -G

M oW 4 ¥ |tuad FRYTICKZEEEH

e el MW {*<FSFAAL No.28

5

H # [600cc

B & F Ok [T-7rEEeEX

VT2502
13

From the Library of Superior Machine & Supply LLC - www.supsew.com



1. Installation

Before installing, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

1.1 Accessories

Tape reel:
Assemble the tape reel and install it onto the arm top cover with the screws() by referring to
Fig. 1.

/A WARNING
L )

Tape guide:
Install the tape guide (upper)® onto the head cover
by referring to Fig. 2.

Fig. 2

V12502 14

From the Library of Superior Machine & Supply LLC - www.supsew.com



1. Installation

Tape holder:

Install the tape holders (upper)® and (lower)®
onto the thread stand when the tape roll is not used.

Fig. 3

Fig. 4

Supplementary cover:

Tighten the screws@ from the front of supplemen-
tary cover@.

Fig. b

V12502
15

- From the Library of Superior Machine & Supply LLC - www.supsew.com



Folder
Install the folder and the folder stay bar @ into
the folder holder®. Make the folder come to right

above the hole® which for passing tape. Tighten the
screws @ .

Fig. 6

Fig. 7

VT2502

16
From the Library of Superior Machine & Supply LLC - www.supsew.com



2. Proper operation

/AWARNING

Before threading, ALWAYS turn the motor switch OFF and make sure that the motor has already stopped.

- 2.1 Threading 2

~————— A\CAUTION ———

1. When threading, switch the power OFF and make sure
that the machine has already stopped. Working with
the power ON may result in injury.

2. Incorrect threading can cause skip stitch, thread

K breakage, and uneven stitch.

/

Thread correctly by referring to Fig. 8.

@) SUPPLEMENT

The tension of thread will be released when raising the
presser foot. This mechanism allows you to pull the
thread out easily.

When threaded, rethread by tying new threads
to the preset threads.

A: Needle thread
Pull out the thread until it comes to the
front of the needle. Then, cut off the

knot before passing it into the needle

eye.

B: Looper thread

Pull the thread until the knot comes out.
Then, cut off the knot.

~———([@SUPPLEMENT———

A looper thread can be passed easily by
pulling the thread take-up eyelet holder D
open. After threading, press the thread
take-up eyelet holder back until it goes
to the original position with a click.

Fig. 8

17
From the Library of Superior Machine & Supply LLC - www.supsew.com

VT2502



2. Proper operation

2.2 Passing tape

Setting tape roll:

(1) Loosen the screw® to remove the collar
®@.

(2) Remove the tape reel® and set the tape
roll.

(3) Reinstall the tape reel® and the col-
lar @. Make them touch the tape roll
lightly, then tighten the screw(D.

Passing tape:
Refer to Fig. 9, pass the tape from the tape reel
® through the tape guide (upper)@ and the folder
(®. Then pass the tape through the hole® of presser
foot and pull the tape from behind so that it may

pass the bottom of the presser foot. (Fig. 10)

m case of not using tape roll \

Make sure that both edges of the tape can be folded Use the tape holders (upper)® and
up with the folder ®. (lower) ® instead.

Fig.

V12502 18

From the Library of Superior Machine & Supply LLC - www.supsew.com



2. Proper operation

2.3 Using fabric guide

Let the edges of material which have been sewn
together face up. Adjust the fabric guide (right)
@ and (1eft)®@ to make the edges come to the
center of two needles when lying them down. (Fig.
13)

Or apply the left side of the sewn edges to the
fabric guide®@ on the presser foot. Make sure they
will lie down to right correctly.

Loosen the screws® to adjust the fabric guides
(right)® and (left)® right and left. .
Loosen the screw® to adjust the fabric guide @
right and left.

Fig. 13

Fig. 14

19

V12502

From the Library of Superior Machine & Supply LLC - www.supsew.com



3. Adjustment

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF and make sure that the motor has already sfopped.

3.1 Needle thread tension

Needle thread strike-off pin:

The size of the needle thread loops can be adjusted
with the needle thread strike—off pins D®.

As standard, make each dent bottom of the needle
thread strike—off pin@® and the top of the needle
bar thread eyelet® at the same level when the

needle bar at the lowest point.

Loosen the screws@ to adjust the position of needle
thread strike—off pins®®. After adjusting,

tighten the screws@ securely.
Fig. 15
@7To make the loop smaller, lower the needle thread
strike-off pin.
@70 make the loop larger, raise the needle thread
strike—off pin.

V12502 20

From the Library of Superior Machine & Supply LLC - www.supsew.com



3. Adjustment

3.2 Needles and loopers

3.2.1 Needle height

(1) Set the needle into the needle installation

hole on the needle clamp.

(2) Remove the screw@.
(3) Loosen the screw® of the needle bar bracket.

Move the needle bar up and down to make the
height from the top of the stitch plate to the

left needle tip to 12.0 mm.

12. 0 mm

(4) Make sure the needle drops into the center of
the needle hole on the stitch plate, then tighten

the screw® securely. (Fig. 18)
(5) Screw the screw@ back.

/A CAUTION

Before screwing the screw @ back, wipe up the old
gasket and apply some new liquid gasket. If not, it may

cause oil leakage.

Fig. 17
Fig. 18
21 V12502
From the Library of Superior Machine & Supply LLC - www.supsew.com



3. Adjustments

3.2.2 Loopers

Adjust the distance (between needle and looper) and
front—and-rear position for right and left loopers
respectively. Make adjustment in order of looper
(right)©, then the looper (left)®.

Angle and height:

Fit the pins of looper holders into the holes on
loopers, and insert the loopers (right)@® and (left)
® into the inmost point of the looper holders

respectively.
Tighten the screws @@ securely, then the height

and angle (2 degrees) will be decided automati- Fig. 19

cally.

Distance between needle and looper:

O The distance between the center of the right
needle and the looper(right)@® is 6.3 mm. Make
adjustment of the distance for the looper (right)@®
by loosening the screws®® and moving the looper
holder (right)® and the looper holder collar @D
together.

OThe distance for looper (left)® is also 6. 3mm.

Make adjustment of distance of the looper (left)(®

by loosening the screw®@ and moving the looper

holder (1eft)(©@.

|| ﬁ
The distance for loopers is always 6.3 mm even if

the needle distance is changed.

Fig. 21

VT2502 292

From the Library of Superior Machine & Supply LLC - www.supsew.com



3. Adjustments

Front-and-rear position:

<Looper(right)>

(1)Remove the looper(left)®.

(2) Turn the machine pulley until the tip of the
looper (right) @ comes at the center of the right
needle.

(3)Loosen the screws ®® . Move the looper holder
(right)® and the looper holder collar @ back
and forth to make the clearance between the back
of the right needle and the tip of the looper
(right)® to 0 - 0.05 mm.

(4)Make sure the distance for loopers has not been
changed and the looper holder (right)® touches
the looper holder collar(®@ closely, then tighten
the screws®® securely.

<Looper(left)>

(1) Set the looper(left)®. Turn the machine pul-
ley until the tip of the looper (left)® comes at
the center of the left needle.

(2) Loosen the screw@. Move the looper holder
(left)® back and forth to make the clearance
between the back of the left needle and the tip
of the looper (left)® to 0 — 0.05 mm.

(3) Make sure the distance for loopers has not been
changed and tighten the screw@@ securely.

- () SUPPLEMENT

1. Fix the looper(right) holder & first, then fix the looper holder collar @ after making sure the distance for

loopers and front-and-rear position.

A %) \
@
Fig. 22
—ra— () — 0. 05 mm
Fig. 23

2. Fit the pin of the looper holder collar @) into the hole of the looper holder (right)@ and the looper holder can be
reinstalled easily in case that they are removed from the sewing machine.

\

/A CAUTION

1. The front-and-rear position and the distance may be changed after tightening the screws ®d0. Make sure to

recheck it.

2. Let the looper holder(right)® and the collar @ of looper holder touch each other closely. Keep the parts away
from needles and loopers. If not, it may cause parts breakage.

23

From the Library of Superior Machine & Supply LLC - www.supsew.com

V12502



3. Adjustments

3.3 Needle guard (rear)

3.3.1 Height '

(1) Loose the screw(®.

(2) Align the ridge lines “a” of the needle guard
(rear) D 1.0 mm above the needle tips when the
looper (right) @ comes at the center of the right
needle ®.

(3) Tighten the screw® securely.

3.3.2 Front-and-rear position

(1) Loosen the screws @®.

(2) When the tip of the looper(right)@ comes at
the center of the right needle ®, adjust the
needle guard(rear)® to make the clearance be—
tween the right needle® and the looper (right)
@ to 0 — 0.05 mm. At this point, make sure that
there is no gap between the needle guard(rear)
(D and the right needle®.

(3) At the same time, adjust the angle and front-—
and-rear position of the needle guard(rear)®
to make the clearance between the left needle®
and the looper (left)® to 0 — 0.05 mm. At this
point, make sure that there is no gap between the
needle guard(rear)@ and the left needle®.

(3) Make sure that the height of the needle guard
(rear) D has not been changed, then tighten the
screws @® securely.

() SUPPLEMENT

Make sure the clearance between the needles and the
needle guard(rear)® is 0.7 - 1.0 mm when the needles
drop to the lowest point.

Fig. 24
a ®
0 T
| 0
1.0 mm | V|
L T\ T T10m
Fig. 25
®
0 ==
Fig. 26
0.7-1.0 mm
Fig. 27

V12502 24

From the Library of Superior Machine & Supply LLC - www.supsew.com



3. Adjustments

3.4 Position of presser foot

Install the presser foot@ onto the presser bar®
correctly. Loosen the screw® and turn the presser
foot @ right and left to make the needles® drop
into the center of the needle holes@ on the presser
foot @ respectively.

3.5 Position of folder

Adjust the position of the holder to make the tape
fed smoothly and folded at the center of two needles.

Right-and-left position and front-and-rear angle:
For adjustment, loosen the screw® and move the
folder @ .

Front-and-rear position and right-and-left angle:
For adjustment, loosen the screw® and move the
holder stay bar@.

Up-and-down position:
For adjustment, loosen the screws @ and move the
holder stay@D.

Fig. 28

25

From the Library of Superior Machine & Supply LLC - www.supsew.com

V12502




4. Specifications

Model V12502

Description 2-needle cylinder bed double chainstitch machine

Dimensions 495 mm (L) X 290 mm (W) X 465 mm (H) (Without tape reel)

Circumference

of Cylinder 160 mm

Weight 42 kg

Stitch Type IS0 401

Application Attaching shoulder tape on knitted or woven fabric

Sewing Speed Up to 4500 rpm (during intermittent operation)

1.2 - 4.0 mm

Stitch Length Number of stitches 6 - 21 stitches per inch(25.4 mm)
7.5 — 25 stitches per 30 mm

Needle System UY X 128GAS #9 — 14, Standard: #10

Needle Distance 2-needle: 6.4 mm, 8.0 mm

Needle Stroke 31.5 mm

Presser Foot Lift 8.0 mm

Feed Regulation Push button system

Differential Ratio |Max. normal differential: 1:2, Max. reverse differential: 1:0.8

Differential Feed Adjustable by external lever

Regulation
Lubrication Automatically lubrication by trochoid—shaped pump
Lubricating 0il YAMATO SF OIL No. 28
Capacity of
0il Reservoir 600 cc
Installation Table top type
VT2502 26

From the Library of Superior Machine & Supply LLC - www.supsew.com



ILLUSTRATED
SPARE PARTS LIST

VT2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



VT2502(1)

o
N

]
1
\
5
23

-

-\
<

77
.
%
.
.

$

22

21—§
20—@’

g—21

VT2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



VT2502 EXCLUSIVE PARTS(1)
.

HTEFIERBIN) ]

Ref.No Parts No. Description m Amt. Req
] 4301185 Needle Thread Eyelet(Middle), C. Set  #H#&(H) (1) 1
2 4301186 [4301187] Needel Thread Eyelet(Middie) #HE(F) 1
3
4 4301187 Needle Thread Eyelet Spring Stopper #HRE/NRA M w /X 1
5 110020 [110040] Screw(M3.5-0.6 x 6)[M3.5-0.6 X 8] I 8% 1
6 4301182 Needle Thread Eyelet Spring BHRE/NNR 1
7 4301188 Needle Thread Eyelet Holder RENRIRILE 1
8 110006 [110004] Screw(M3.5-0.6 x 10})[M3-0.6 X 8] kxy 1
9-1 4301210 Folder ER(20-10) 1
9-2 4301218 & Folder E#H(24-12) 1

10 007627 Screw(M4-0.7 X 6) Exy 1
11 4301214 Folder Stay Bar TEFEN 8 1
12 160001 Screw(M4-0.7 X 4) jI=87 3
13 4301215 Folder Stay ERBMSE 1
14 170042 Screw(M3-05 X 5) jI=87 1
15 0032426 Looper Thread Retainer Spring INRFINR 1
16 0037108 Looper Thread Tension Disc INERFIL 2
17 3500247 Looper Thread Eyelet W= UNEFRE 1
18 4301207 Cylinder Front Cover Supplementary Block = U > 5 RifEI&S 1
19 110039 Screw(M3.5-0.6 X 10) kxy 2
20 4301220 Fabric Guide(Left) WA R(E) 1
21 110027 [110029] Screw(M25-045 x 35)[M35-06 x6] XY 2
22 4301221 Fabric Guide(Right) wHA R 1
23 4301204 lLooper Thread Eyelet(Front) JL—/CRE (R 1

From the Library of Superior Machine & Supply LLC - www.supsew.com

VG2502



2

VT2502(2)

VT2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



VT2502 EXCLUSIVE PARTS(2)
e

Y7 ETFIVEREM?2)

2

RefNo Parts No. Description m B Amt. Req
1-1 4307200 Presser Foot, C. Set(64) I (7H) 1
1-2 4307201 Presser Foot, C. Set(80) BT (4H) 1
2 260006 Screw(1/8-44 x 9.5) xRy 1
3 000327 Nut Fwv bk 1
4 110084 Screw(M3-05 x 4.2) Exry 1
5 110004 Screw(M3-0.6 X 8) = 3
6 3107303 Presser Foot Spring{Left) INB IR () 1
7 3107304 Presser Foot Spring(Right) IR T/ () 1
8 130016 Screw(M2.5-045 x 4) Fxy 4
9 3107306 Pin (% 1

10 4307230 Fabric Guide wHAR 1
11 110007 Screw(M2.5-0.4 X 6) kExy 1
12-1 4309120 Needle Clamp(64) g1k X 1
12-2 4309121 & Needle Clamp(80) ik X 1
13-1 4308200 Stitch Plate(64) iR 1
13-2 4308201 & Stitch Plate(80) ik 1
14

15 4309050 Differential Feed Dog(64) BEY 1
16 4309051 Main Feed Dog(64) Bkl 1
17 4309320 Looper L= 1
18 4301208 [.ooper Holder L—IE 1
19 110083 Screw(M3.5-0.6 X 4.5) kxy 2
20 4309321 Looper =X 1
21 4301209 Looper Holder =& 1
22 4309220 Needle Guard(Rear) HZT(18) 1
23 000687 Pin =2 1

From the Library of Superior Machine & Supply LLC - www.supsew;com

vG2502



-

VT2502(3)

VT2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



VT2502 EXCLUSIVE PARTS(3) YTEFLERBRE) 3
P

Ref.No Parts No. Description m & Amt. Req
1 0011168 Tape Reel F—=7U= 2
2 0032719 Collar(10 X 16 x 6mm) ho— 2
3 006434 Screw(9/64-40 X 7.9) Exy 2
4 0068428 Tape Reel Shaft T — U 1
5 000145 Nut Fv bk 1
6 4301217 Tape Reel Support F—=7U—LERftA 1
7 110013 Screw(M4-0.7 X 8) Exy 2
8 190037 Screw(M4-0.7 X 13) xRy 3
9 000538 Washer A 2

10 4301216 Tape Guide(Upper) F—7H4 R(L) 1

VG2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



4
VT2502(4)

V12502

From the Library of Superior Machine & Supply LLC - www.supsew.com



VT2502 EXCLUSIVE PARTS(4) YIEFNERERE4) 4

RefNo Parts No. Description m A Amt. Req
1 4301222 Tape Holder(Upper) F—T7ZT(k) 1
2 110017 Screw(M5-0.8 x 8) Exy 2
3 300000 Washer A A 2
4 000206 Nut Fvk 2
5 4301223 Tape Holder{Lower) T=TZT(T) 1

VG2502

From the Library of Superior Machine & Supply LLC - www.supsew.com



jamato

PINSEY UBEHRARH
YAMATO SEWING MACHINE MFG. £0,LT0

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 KERGIAXKBRE4THIEI2S
TEL(06)6364-1321(f) FAX(06)6365-5176

P/N 9730156 (P/I/E)
No.3 Edited in 2008.4
(VT2502) Printed in Japan 2008.4.1H @

From the Library of Superior Machine & Supply LLC - www.supsew.com



	目次

	[P1]   1. 据え付け方

	[P1]   1.1 付属品の取り付け方


	[P4]   2. 正しい使い方
	[P4]   2.1 糸通し
	[P5]   2.2 テープの通し方

	[P6]   2.3 布ガイドの使い方


	[P7]   3. ミシンの調整

	[P7]   3.1 針糸の糸調子

	[P8]   3.2 針とルーパの調節

	[P8]   3.2.1 針の高さの調節

	[P9]   3.2.2 ルーパの調節


	[P11] 3.3 針受ケ(後)

	[P11] 3.3.1 針受ケ(後)の高さ
	[P11] 3.3.2 針受ケ(後)の前後位置


	[P12] 3.4 押エの位置の調節

	[P12] 3.5 定規の位置の調節


	[P13] 4. 仕様
	ILLUSTRATED SPARE PARTS LIST


	CONTENTS

	[P14] 1. Installation

	[P14] 1.1 Accessories


	[P17] 2. Proper operation

	[P17] 2.1 Threading

	[P18] 2.2 Passing tape

	[P19] 2.3 Using fabric guide


	[P20] 3. Adjustment

	[P20] 3.1 Needle thread tension

	[P21] 3.2 Needle and loopers

	[P21] 3.2.1 Needle height

	[P22] 3.2.2 Loopers


	[P24] 3.3 Needle guard(rear)

	[P24] 3.3.1 Height

	[P24] 3.3.2 Front-and-rear position


	[P25] 3.4 Position of presser foot

	[P25] 3.5 Position of folder


	[P26] 4. Specifications

	ILLUSTRATED SPARE PARTS LIST





